auronicC

TV Standaard

NL/BE — Handleiding - TV Standaard

EN — User manual - TV Stand

FR/BE — Manuel d'utilisation - Meuble TV
DE - Benutzerhandbuch - TV-Stander

AU1003301

Scan voor online handleiding
Scan for online user manual
Recherche d'un manuel en ligne
Scannen fur Online-Handbuch



auronic

Index

NL/BE - Handleiding
EN - User manual
FR/BE — Manuel d'utilisation

DE - Benutzerhandbuch

16

29

42



Nederlands

NL/BE — Handleiding

Voorwoord

Over dit document

Deze handleiding bevat alle informatie voor correct, efficiént en veilig gebruik van het
product. Zorg ervoor dat je de instructies in deze handleiding volledig gelezen en begrepen
hebt voordat je het product installeert of gebruikt. Bewaar deze handleiding voor toekomstig
gebruik.

Service en garantie
Indien je service of informatie nodig hebt omtrent je product, neem dan contact op met
onze klantenservice via service@auronic.nl.

Wij verlenen 2 jaar garantie op onze producten. De klant dient een aankoopbewijs te kunnen
tonen wanneer er beroep wordt gedaan op de garantie. Productdefecten moeten binnen

2 jaar na aankoopdatum worden gemeld bij ons. Let op, de garantie geldt niet: bij schade
veroorzaakt door onjuist gebruik of reparatie; voor aan slijtage onderhevige onderdelen; voor
gebreken waarvan de klant bij aankoop op de hoogte was; bij defecten door eigen schuld
van de klant, bij schade door derden.



auronic

Inhoudsopgave

1. Introductie

1.1 Beoogd gebruik

1.2 Productoverzicht

1.3 Productspecificaties
14 Inhoud verpakking

2. Veiligheid

3. Instructies voor gebruik
3.1 Montage

4. Onderhoud en reiniging
5. Opslag

6. Weggooien en recyclen
6.1 Afvoeren

7. Disclaimer

o o o o O

14

14

15

15



Nederlands

1. Introductie

Bedankt dat je hebt gekozen voor een Auronic product! Volg altijd de veiligheidsvoorschriften
voor veilig gebruik.

1.1 Beoogd gebruik

Een TV standaard dient gebruikt te worden voor het neerzetten van een televisie op een
bepaalde hoogte en locatie in een ruimte. Deze standaard zorgt ervoor dat de televisie
stabiel staat en op ooghoogte kan worden gepositioneerd voor comfortabel kijken.
Daarnaast helpt het om ruimte efficiént te gebruiken, vooral in kleine kamers of waar
wandmontage niet mogelijk is. Met een TV standaard kan de kijkhoek aangepast worden
voor de beste zichtbaarheid en comfort.

De leverancier is vrijgesteld van aansprakelijkheid voor enig letsel of schade veroorzaakt
door het gebruik van het product buiten het beoogde gebruik ervan. Elke wijziging van het
product kan gevolgen hebben voor je veiligheid en garantie.

1.2 Productoverzicht
1. Monitorbeugels

TV plaat

Steunpaal A
Steunpaal B
Grondplaat

ok wnN

o
0
0
0

———— a==Scsossoseeseo
0




auronic

1.3 Productspecificaties

Afmeting 64,2 x 50 x136,5 cm
Gewicht 10,6 kg

Geschikt voor schermformaat 37-90"

Geschikt tot VESA-formaat 600x400

Max draaggewicht 60 kg

Draaibereik +30/-30°

1.4 Inhoud verpakking

Controleer of de inhoud van het pakket overeenkomt met de pakbon wanneer je de
verzending ontvangt. Licht je leverancier in als er onderdelen ontbreken. Lijkt het product
beschadigd, dien dan onmiddellijk een klacht in bij de vervoerder en geef de leverancier
een gedetailleerde beschrijving van de schade. Bewaar de beschadigde onderdelen en
verpakking om je klacht te onderbouwen.

+ WX TV standaard

+ IxHandleiding

+  IxWaterpas

+ Montage onderdelen:

Afbeelding Naam Aantal Aanduiding

TV plaat 2x !

Tussenstuk Ix 2

Monitorbeugels 2 3

Steunpaal A Ix 4

Steunpaal B Ix 5

= Afdekplaat X 6

@ Veiligheidsslot 2 7




Nederlands

Afstandhouder

Glasplaat X 8
DI10 plastic sluitring 2x Al
DIO sluitring Ix A2
0y M8x25 3x A3
©) D8 Sluitring 3 A4
® M6 moer 4x A5
MIO moer 1x AB
<> Poot 4x B
_ ] 5mm inbussleutel Ix C
Moersleutel IX D
(] MBX15 ax M-A
) M6X30 4x M-B
{ oo M8XI5 4x M-C
{ AR M8x45 4x M-D
@m M4x30 ax M-E
D5-D8 Sluitring ax M-F
5mm 4x M-G
Afstandhouder
@] 10mm 4x M-H




auronic
2. Veiligheid

& WAARSCHUWING!

Let erop dat het verpakkingsmateriaal niet in handen komt van kinderen.
Zij kunnen erin stikken!

door. Volg de instructies op en bewaar de handleiding voor de toekomst.
De leverancier is niet verantwoordelijk voor het niet opvolgen van de
veiligheidsinformatie over het gebruik en de omgang met het product of
schade aan eigendommen of persoonlijk letsel.

& GEVAAR

Deze categorie bevat waarschuwingen voor situaties die ernstige verwondingen, schade of
de dood kunnen veroorzaken als ze niet worden vermeden.

@ Lees voor gebruik de handleiding en de veiligheidsinformatie zorgvuldig

+ Letop derisico’s en consequenties die verbonden zijn aan verkeerd gebruik van het
product. Verkeerd gebruik van het product kan leiden tot persoonlijk letsel en schade
aan het product.

« Haal het product niet uit elkaar, repareer en herstel het product niet. Dit kan schade
aan het product aanbrengen. Voor de eigen veiligheid mogen deze onderdelen
alleen vervangen worden door geautoriseerd onderhoudspersoneel. Stuur het
product altijd naar een servicecentrum voor reparaties om schade en persoonlijk
letsel te voorkomen.

+ Het product bevat kleine onderdelen die een risico op verstikkingsgevaar vormen.
Houd deze kleine onderdelen uit de buurt van jonge kinderen en (huis)dieren.

+ Het product mag niet gebruikt worden door kinderen. Gebruik van het product is
alleen toegestaan als er een toezichthouder bij is, die verantwoordelijk is voor de
veiligheid van de gebruiker.

+ Het product mag niet gebruikt worden door mensen met een fysieke of mentale
beperking. Gebruik van het product is alleen toegestaan als er een toezichthouder bij
is, die verantwoordelijk is voor de veiligheid van de gebruiker.

+ Laat niemand in of op het product klimmen, zitten, staan of er tegenaan klimmen, om
persoonlijk letsel en schade aan het product te voorkomen.

+ Overschrijd het maximale draaggewicht niet.



Nederlands

@ WAARSCHUWING

Deze categorie bevat waarschuwingen voor situaties die verwondingen of schade kunnen
veroorzaken als ze niet worden vermeden.

Als het product niet goed functioneert, gevallen of beschadigd is, gebruik het product
dan niet en raadpleeg onze klantenservice.

Gebruik geen accessoires die niet aangeboden worden door de leverancier. Deze
kunnen een gevaar vormen voor de gebruiker en het product beschadigen.

Controleer voor elk gebruik de onderdelen en accessoires op schade of slijtage
(borsten/breuken) die het functioneren negatief kunnen beinvioeden en vervang ze,
als hiervan sprake is, door originele of door de fabrikant aanbevolen onderdelen en
accessoires.

Plaats het product niet op plekken waar vaak schokken of trillingen voorkomen. Dit kan
leiden tot omvallen van en/of schade aan het product.

Het product moet altijd door een volwassene gemonteerd worden.

@ PAS OP

Deze categorie bevat waarschuwingen waar extra op gelet moet worden om situaties te
voorkomen die kleine verwondingen of schade kunnen veroorzaken.

Als dit de eerste keer is dat je het product gebruikt, is het belangrijk om de handleiding
en instructies zorgvuldig door te nemen.

Gebruik het product alleen voor de doeleinden aangegeven in deze handleiding.
Verwijder voor het eerste gebruik al het verpakkingsmateriaal en eventuele stickers.
Houd het product uit de buurt van extreme warmtebronnen of direct zonlicht.

Plaats het product altijd op een stabiele, stevige en effen ondergrond.

3. Instructies voor gebruik

@ LET OP!

Controleer voor gebruik van het product of jouw scherm de juiste VESA-maat,
schermafmeting en gewicht heeft.



auronic

3.1 Montage

Stap 1
Benodigde onderdelen:
Afbeelding Naam Aantal Aanduiding
o - = — Steunpaal A Ix 4
p=—— Afdekplaat IX 6
\\; Glasplaat Ix 8
d M8x25 3x A3
@ D8 Sluitring 3x A4
@ Poot ax B
5mm inbussleutel Ix c

1. Verwijder de beschermfolie van de pootjes en plak de pootjes in de hoeken van de

glasplaat, zoals getoond op de afbeelding 1.

2. Bevestig de steunpaal aan de glasplaat, zoals getoond op afbeelding 2.




Stap 2
Benodigde onderdelen:

Nederlands

Afbeelding Naam Aantal Aanduiding
Steunpaal B
P 1x 5
e
\ M10 moer
@ﬁ X A6
L
DI0 plastic sluitrin
P 9 | x A
D10 sluitring
1x A2
c—= Moersleutel X D
1. Bevestig steunpaal B op steunpaal A zoals getoond op afbeelding 3.
Stap 3
Benodigde onderdelen:
Afbeelding Naam Aantal Aanduiding
TV plaat 2x 1
Tussenstuk I 2
- M6 moer ax AD
Vs
Moersleutel Ix D

n




auronic

1. Bevestig de tv plaat op steunpaal B zoals getoond op afbeelding 4.

Stap 4
Benodigd gereedschap:

+  Rolmaat

1. Meet de VESA-maat van je scherm, zoals getoond op afbeelding 5.
2. Kies op basis van de afmeting van je scherm de juiste boutlengte en afstandhouder. Zorg
ervoor dat de bout en afstandhouder niet te lang of te kort zijn.

Stap 5
Benodigde onderdelen:
Afbeelding Naam Aantal Aanduiding

Monitorbeugels Ix 3
MBX15 ax M-A
M6x30 ax M-B
M8x15 ax M-C
M8x45 ax M-D
M4x30 ax M-E
D5-D8 Sluitring ax M-F




Nederlands

((D 5mm Afstandhouder

4x

M-G

@. 10mm Afstandhouder

4x

M-H

Benodigd gereedschap:
+ Schroevendraaier.

1. Plaats de sluitring tussen de bout en de montagebeugel. Plaats de afstandhouder aan
de andere zijde van de montagebeugel en lijn deze uit zodat de bout erdoorheen kan,

zoals getoond op afbeelding 6.

2. Plaats de montagebeugel op het scherm. Bevestig de montagebeugel aan je scherm
met de gekozen slotbouten en afstandhouders uit de vorige stap, zoals getoond op

afbeelding 7. Doe dit voor beide montagebeugels.

@ LET OP!

¢ Zorg ervoor dat de bouten niet te strak vastzitten wanneer je de montagebeugels aan je

scherm monteert.

¢ Zorg ervoor dat de montagebeugels gecentreerd en op gelijke hoogte van elkaar zijn.

Stap 6
Benodigde onderdelen:

%I Veiligheidsslot 2




auronic

Benodigd gereedschap:
+ Schroevendraaier.

1. Bevestig het scherm aan de montageplaat door de montagebeugels aan de
montageplaat te hangen, zoals getoond op afbeelding 8.

2. Schroef de veiligheidssloten aan de montagebeugels vast, zoals getoond op
afbeelding 9.

3. Pas draaihoek van het scherm naar wens aan, zoals getoond op afbeelding 10.

4. Onderhoud en reiniging

Reinig het product met een vochtige, schone doek en maak hem goed droog. Gebruik geen
schurende of agressieve schoonmaakmiddelen.

5. Opslag

Bewaar het product op een droge, schone plek. Bewaar het product niet in extreem hoge of
lage temperaturen.

14



Nederlands

6. Weggooien en recyclen

Denk aan het milieu en lever een bijdrage aan een schonere leefomgeving! Je kunt bij
je gemeente terecht voor alle informatie over de mogelijkheden voor het afvoeren van
afgedankte producten.

6.1 Afvoeren

JQ Gooihet product aan het einde van zijn levensduur niet weg met het normale
Q" huisvuil, maar lever hem in op een door de overheid aangewezen inzamelpunt
om het te laten recyclen.

/\ Voer de verpakking en de accessoires af conform de milieuvoorschriften
£4—\ die gelden in jouw gemeente. Let op de symbolen op de verschillende
verpakkingsmaterialen en voer ze — indien nodig — gescheiden af. De
verpakkingsmaterialen zijn voorzien van letters en cijfers: 1-7: plastic, 20-22:
papier en karton, 80-98 composietmaterialen.

7. Disclaimer

Veranderingen onder voorbehoud; specificaties kunnen veranderen zonder opgaaf van
redenen.

15



auronic

EN — User manual

Foreword

About this document

This manual contains all the information for correct, efficient and safe use of the product.
Make sure you have fully read and understood the instructions in this manual before
installing or using the product. Keep this manual for future use.

Service and warranty
If you need service or information regarding your product, please contact our customer
service at service@auronic.nl.

We provide a 2-year warranty on our products. Customer must be able to show proof of
purchase when claiming warranty. Product defects must be reported to us within 2 years
from the date of purchase. Please note that the warranty does not apply: for damage
caused by improper use or repair; for parts subject to wear and tear; for defects known to
the customer at the time of purchase; for defects caused by the customer’s own fault, for
damage caused by third parties.



Table of contents

English

1. Introduction

11 Intended use

1.2 Product overview

1.3 Product specifications
1.4 Contents of package

2. Safety

3. Instructions for use
3.1 Assembly

4. Maintenance and cleaning
5. Storage

6. Disposal and recycle
6.1 Disposal

7. Disclaimer

21

23
23

27

27

28
28

28

17



auronic

1. Introduction

Thank you for choosing a Auronic product! Please always follow the instructions for safe
usage.

1.1Intended use
A TV stand should be used for placing a television at a certain height and location in a
room. This stand ensures that the television is stable and can be positioned at eye level for
comfortable viewing. It also helps to use space efficiently, especially in small rooms or where
wall mounting is not possible. With a TV stand, the viewing angle can be adjusted for best
visibility and comfort.

The supplier is released from liability for any injury or damage caused by using the product
beyond its intended use. Any modification of the product may affect your safety and
warranty.

1.2 Product overview

1.

ok wn

Monitor Brackets
TV plate
Support post A
Support post B
Base plate

———C_mwa~I> 0000000008000

C——C—Pau> 0000000000000
0




1.3 Product specifications

English

Dimension 64.2 x 50 x 136.5 cm
Weight 10.6 kg

Suitable for screen size 37-90"

Suitable up to VESA size 600x400

Max load weight 60 kg

Rotation range +30/-30°

1.4 Contents of package
When receiving your shipment, make sure that the contents are consistent with the packing
list. Notify your distributor of any missing items. If the equipment appears to be damaged,
file a claim immediately with the carrier and notify your distributor at once, giving a detailed
description of any damage. Save the damaged parts and packing container to substantiate

your claim.

« IXTVstand

« IxUser manual
«  IxLevel

+  Mounting parts:

D10 plastic washer

Image Name Amount Designation
TV plate 2 1
Spacer Ix 2
Monitor brackets 2 3
Support post A Ix 4
S 3 upport p
Support post B Ix 5
Cover plate I 6
% Safety lock 2x 7
2x Al

19



auronic

10mm Spacer

DI0 washer Ix A2
M8x25 3x A3
©) D8 washer 3x A4
® M6 nut 4x A5
MI0 nut 1x AB
< Leg 4x B
] 5mm Allen key Ix c
Wrench Ix D
(] M6x15 4x M-A
] M6x30 4x M-B
{ o M8X15 ax M-C
Qm M8x45 4x M-D
M M4x30 4x M-E
D5-D8 Washer ax M-F
5mm Spacer 4x M-G
@:} 4x M-H

20




English

2. Safety

A WARNING!

Please ensure that the packaging is kept out of the reach of children! Risk of
suffocation!

instructions and keep the manual for future reference. The supplier is not
responsible for failure to follow the safety information on the use and handling
of the product or damage to property or personal injury.

& DANGER

This category contains warnings for situations that could cause serious injury, damage or
death if not avoided.

@ Before use, read the manual and safety information carefully. Follow the

+ Be aware of the risks and consequences associated with improper use of the product.
Misuse of the product may result in personal injury and damage to the product.

« Do not disassemble, repair or restore the product. Doing so may cause damage to
the product. For your own safety, these parts should only be replaced by authorized
service personnel. Always send the product to a service center for repairs to prevent
damage and personal injury.

+ The product contains small parts that pose a choking hazard. Keep these small parts
away from young children and (domestic) animals.

« The product should not be used by children. Use of the product is permitted only
when a supervisor is present and responsible for the safety of the user.

« The product must not be used by people with physical or mental disabilities. Use of
the product is permitted only if a supervisor is present and responsible for the safety
of the user.

+ To avoid personal injury and damage to the product, do not allow anyone to climb, sit,
stand or climb on the product.

« Do not exceed the maximum carrying weight.

2]



auronic

@ WARNING

This category contains warnings for situations that could cause injury or damage if not
avoided..

« If the product is malfunctioning, dropped or damaged, do not use the product and
consult our customer service.

- Do not use accessories not offered by the supplier. They may pose a danger to the
user and damage the product.

« Before each use, check the parts and accessories for damage or wear (crclcks/
breakage) that may adversely affect performance, and if so, replace them with
original or manufacturer-recommended parts and accessories.

« Do not place the product in areas subject to frequent shock or vibration. This may
result in tipping over and/or damage to the product.

+ The product should always be assembled by an adult.

@ CAUTION

This category contains warnings that require extra attention to avoid situations that could
cause minor injuries or damage.

« If thisis your first time using the product, it is important to read the manual and
instructions carefully.

« Use the product only for the purposes indicated in this manual.
« Before first use, remove all packaging material and any stickers.
+ Keep the product away from extreme heat sources or direct sunlight.

« Always place the product on a stable, solid and level surface.

22



3. Instructions for use

English

@ ATTENTION!

¢ Before using the product, check that your screen has the correct VESA size, screen size

and weight.
3.1 Assembly
Step 1
Required parts:
Image Name Amount Designation
o - Support post A Ix 4
= Cover plate I 6
Glass plate Ix 8
M8x25 3 A3
D8 Washer 3x A4
Leg 4x B
5mm Allen key Ix c

1. Remove the protective film from the legs and stick the legs in the corners of the glass
plate, as shown in Figure 1.
2. Attach the support post to the glass plate, as shown in Figure 2.

23



auronic

Step 2
Required parts:
Image Name Amount Designation
] Support post B
mi ppomtp 1x 5
e
SR MI10 nut
‘ 1x A6
s
D10 plastic washer
P 2% Al
D10 washer
’ 1x A2
c—= Wrench 1x D
1. Attach support post B to support post A as shown in Figure 3.
Step 3
Required parts:
Image Name Amount Designation
TV plate 2 !
Spacer Ix 2
M6 Nut ax AS
Wrench Ix D

24




1. Attach the TV plate to support post B as shown in Figure 4.

Step 4
Required tools:
+  Tape measure

English

1. Measure the VESA size of your screen, as shown in Figure 5.
2. Based on the size of your screen, choose the correct bolt length and spacer. Make sure

the bolt and spacer are not too long or too short.

Step 5
Required parts:
Image Name Amount Designation

Monitor Brackets 1x 3
M6x15 ax M-A
M6x30 4x M-B
M8x15 ax M-C
M8x45 ax M-D
M4x30 4x M-E
D5-D8 Washer 4x M-F

25



auronic

$l 5mm Spacer

4x

M-G

E 10mm Spacer

4x

M-H

Required tools:
Screwdriver.

1. Place the washer between the bolt and the mounting bracket. Place the spacer on the
other side of the mounting bracket and align it to allow the bolt to pass through, as

shown in Figure 6.

2. Place the mounting bracket on the screen. Attach the mounting bracket to your screen
using the chosen carriage bolts and spacers from the previous step, as shown in Figure 7.

Do this for both mounting brackets.

@ ATTENTION!

¢ Make sure the bolts are not too tight when mounting the mounting brackets to your

screen.

¢ Make sure the mounting brackets are centered and level with each other.

Step 6
Required parts:

% Security lock

2X

Required tools:
« Screwdriver.

26




English

1. Attach the screen to the mounting plate by hanging the mounting brackets to the
mounting plate, as shown in Figure 8.

2. Screw the security locks to the mounting brackets, as shown in Figure 9.

3. Adjust rotation angle of the screen as desired, as shown in Figure 10.

4. Maintenance and cleaning

Clean the product with a damp, clean cloth and dry it well. Do not use abrasive or aggressive
cleaning agents.

5. Storage

Store the product in a clean and dry place. Do not store the product in extreme high or
extreme low temperatures.

27



auronic

6. Disposal and recycle

Think about the environment and contribute to a cleaner living environment! You can
contact your local council for all information on disposal options for discarded products.

6.1 Disposal

’ At the end of its life, do not dispose of the product with normal household
P P
%.’ waste, but hand it in at a government designated collection point for recycling.

/\ Dispose of the packaging and accessories in accordance with the
&4_\ environmental regulations in force in your local council. Pay attention to the
symbols on the different packaging materials and - if necessary - dispose
of them separately. The packaging materials are marked with letters and
numbers: 1-7: plastic, 20-22: paper and cardboard, 80-98 composite materials.

7. Disclaimer

Changes reserved; specifications are subject to change without stating grounds for doing
so.

28



Francais

FR/BE — Manuel d'utilisation

Avant-propos

A propos de ce document

Ce manuel contient toutes les informations nécessaires & une utilisation correcte, efficace et
sUre du produit. Assurez-vous d'avoir bien lu et compris les instructions de ce manuel avant
d'installer ou d'utiliser le produit. Conservez ce manuel pour une utilisation ultérieure.

Service et garantie
Si vous avez besoin d'un service ou d'une information concernant votre produit, veuillez
contacter notre service clientéle via service@auronic.nl.

Nous offrons une garantie de 2 ans sur nos produits. Pour obtenir un service pendant la
période de garantie, le produit doit étre retourné avec une preuve d’'achat. Les défauts

du produit doivent étre signalés dans un délai de deux ans & compter de la date d'achat.
Cette garantie ne couvre pas : les dommages causés par une mauvaise utilisation ou une
réparation incorrecte ; les pieces d'usure ; les défauts dont le client avait connaissance

au moment de I'achat ; les dommages ou défauts causés par la négligence du client ; les
dommages ou défauts causés par des tiers. Les pieces de rechange pour ce produit sont
disponibles pendant 2 ans aprés la date de I'achat.

29



auronic

Table des matiéres

1. Introduction

1.1 Utilisation prévue

1.2 Description du produit
1.3 Spécifications du produit
14 Contenu de I'emballage

2. Sécurité

3. Mode d’empiloi
3.1 Assemblée

4. Entretien et nettoyage
5. Stockage

6. Elimination et recyclage
6. Elimination

7. Clause de non-responsabilité

30

31
31
31

32

32

34

36
36

40

40

41
41

4]



Francais

1. Introduction

Merci d'avoir choisi un produit Auronic ! Suivez toujours les instructions pour garantir une
utilisation en toute sécurité.

1.1 Utilisation prévue

Un meuble TV doit étre utilisé pour placer un téléviseur & une certaine hauteur et & un certain
endroit dans une piece. Ce support assure la stabilité de la télévision et permet de la placer
& hauteur des yeux pour la regarder confortablement. Il permet également d'utiliser 'espace
de maniere efficace, en particulier dans les petites pieéces ou lorsque le montage mural

n'est pas possible. Avec un support de télévision, 'angle de vision peut étre ajusté pour une
meilleure visibilité et un plus grand confort.

Le fournisseur est dégagé de toute responsabilité en cas de blessures ou de dommages
causeés par 'utilisation du produit au-deld de I'usage prévu. Toute modification du produit
peut affecter votre sécurité et la garantie.

1.2 Description du produit
1. Supports de moniteur
Plaque TV

Poteau de support A

Ploteau de support B

Plague de base

ok wnN

o
0
0
0

———— a==Scsossoseeseo
0

31



auronic

1.3 Spécifications du produit

Dimensions 64,2 x 50 x136,5 cm
Poids 10,6 kg

Adapté a la taille de I'écran 37-90"

Adapté a la taille VESA 600x400

Poids maximal de la charge 60 kg

Plage de rotation +30/-30°

1.4 Contenu de 'emballage

Vérifiez que le contenu du colis correspond au bordereau d'expédition lorsque vous recevez
I'envoi. Informez votre fournisseur si des pieces sont manquantes. Si le produit semble
endommagé, déposez immeédiatement une plainte auprées du transporteur et donnez au
fournisseur une description détaillée des dommages. Conservez les pieces endommagées
et 'emballage pour étayer votre plainte.

+  IxMeuble TV

+ Ix Manuel d'utilisation
« IxNiveau a bulle

+ Piéces de montage:

Image Nom Nombre Désignation

Plaque TV 2 1

Entretoise Ix 2

Supports de moniteur 2x 3

/S — | Poteau de support A I 4
Poteau de support B Ix 5

== Plaque de recouvrement | X 6

@ Verrou de sécurité 2 7

N Plaque de verre Ix 8

Rondelle plastique DIO 2 Al

32



Francais

Rondelle D10 1x AD
0y M8x25 3x A3
©) Rondelle D8 3x A
© Ecrou M6 4x A5
Ecrou M10 X AB
<> Patte 4ax B
_ ] Clé Allen de 5 mm Ix C
Clé a molette 1x D
(] — M6XI5 4x M-A
(| M6x30 4x M-B
{ oo M8xi5 4x M-C
@w M8x45 4x M-D
@m M4x30 4x M-E
D5-D8 Rondelle ax M-F
Entretoise de 5 mm 4x M-G
0 Entretoise de 10 mm 4x M-H

33



auronic

2. Sécurité

& ATTENTION!

Veillez & ce que le matériel d’'emballage ne tombe pas entre les mains des enfants.
Ils pourraient s‘étouffer avec !

Avant toute utilisation, lisez attentivement le manuel et les informations
relatives & la sécurité. Suivez les instructions et conservez le manuel pour vous
y référer ultérieurement. Le fournisseur n‘est pas responsable du non-respect
des consignes de sécurité relatives a I'utilisation et & la manipulation du
produit, ni des dommages matériels ou corporels.

& DANGER

Cette catégorie contient des avertissements relatifs & des situations susceptibles de
provoquer des blessures graves, des dommages ou la mort si elles ne sont pas évitées.

34

Prends note des risques et des conséquences liés & une utilisation incorrecte du
produit. Une mauvaise utilisation du produit peut entrainer des blessures corporelles
et endommager le produit.

Ne démonte pas, ne répare pas et ne restaure pas le produit. Cela risquerait
d'endommager le produit. Pour ta propre sécurité, ces pieces ne doivent étre
remplacées que par du personnel de service autorisé. En cas de réparation, envoie
toujours le produit & un centre de service afin d'éviter tout dommage et toute
blessure corporelle.

Le produit contient de petites pieces qui présentent un risque d'étouffement.
Conserve ces petites pieces hors de portée des jeunes enfants et des animaux
(domestiques).

Le produit ne doit pas étre utilisé par des enfants. L'utilisation du produit n‘est
autorisée qu'en présence d'un superviseur responsable de la sécurité de l'utilisateur.

Le produit ne doit pas étre utilisé par des personnes souffrant d'un handicap
physigue ou mental. Le produit ne peut étre utilisé que si un superviseur est présent et
responsable de la sécurité de l'utilisateur.

Pour éviter les blessures et les dommages au produit, ne laisse personne grimper,
s'‘asseoir, se tenir debout ou monter sur le produit.

Ne dépasse pas le poids maximal de transport.



Francais

<> AVERTISSEMENT

Cette catégorie contient des avertissements relatifs & des situations susceptibles de
provoquer des blessures ou des dommages si elles ne sont pas évitées.

+ Sile produit fonctionne mal, est tombé ou a été endommagé, ne I'utilise pas et
consulte notre service clientéle.

+ Nutilise pas d'accessoires qui ne sont pas proposés par le fournisseur. lls peuvent
représenter un danger pour l'utilisateur et endommager le produit.

- Avant chaque utilisation, vérifie que les piéces et les accessoires ne sont pas
endommagés ou usés (ﬁssures/cossures), ce qui pourrait nuire aux performances,
et, le cas échéant, remplace-les par des pieces et des accessoires d'origine ou
recommandés par le fabricant.

+ Ne place pas le produit dans des endroits soumis & des chocs ou des vibrations
fréquents. Il risquerait de basculer et/ou détre endommagé.

+ Le produit doit toujours étre assemblé par un adulte.

@ ATTENTION

Cette catégorie contient des avertissements qui requierent une attention particuliére afin
d'éviter des situations qui pourraient causer des blessures mineures ou des dommages.

« Situ utilises le produit pour la premiére fois, il est important de lire attentivement le
manuel et les instructions.

« Nutilise le produit qu'aux fins indiquées dans ce manuel.

« Avant la premiere utilisation, retire tous les matériaux demballage et les éventuels
autocollants.

« Conserve le produit & l'abri des sources de chaleur extréme ou de la lumiere directe
du soleil.

+  Place toujours le produit sur une surface stable, solide et plane.

35



auronic
3. Mode d’empiloi

@ ATTENTION!

o Avant d'utiliser le produit, vérifiez que votre écran a une taille VESA, une taille d'écran et
un poids correct.

3.1 Assemblée

Etape 1
Pieces nécessaires :

Nom Nombre Désignation
Poteau de 1X 4
support A

=

— Plaque de recouvrement | X 6
Plaque de verre 1x 8
M8x25 3x A3

© Rondelle D8 3x A4
> Pied ax B
—J Clé Allen de 5 mm 1x C

1. Retirez le film protecteur des pieds et collez les pieds dans les coins de la plague de verre,
comme indiqué dans la figure 1.
2. Fixez le poteau de support & la plaque de verre, comme indiqué sur la figure 2.

36



Francais

Etape 2
Piéces nécessaires :
Image Nom Nombre Désignation
Poteau de
X 5
support B
Ecrou M10
X AB
Rondelle plastique
plastiq 2x Al
D10
Rondelle D10
1X A2
Clé 1x D

1. Fixer le poteau de support B au poteau de support A comme indiqué dans la figure 3.

Etape 3
Piéces nécessaires :
Image Nom Nombre Désignation
Plaque TV 2 1
Entretoise 1x 2
- Ecrou M6 4x A5
Vs

clé 1X D

37



auronic

1. Fixez la plague TV au poteau de support B comme indiqué dans la figure 4.

Etape 4
Outils nécessaires :
*  Ruban & mesurer

1. Mesurez la taille VESA de votre écran, comme indiqué dans la figure 5.

2. Enfonction de la taille de votre écran, choisissez la longueur de boulon et I'entretoise
adéquates. Veillez & ce que le boulon et I'entretoise ne soient ni trop longs ni trop courts.

Etape 5
Pieces nécessaires :

D5-D8 Rondelle

Nom Nombre Désignation
Supports de moniteur | X 3
M6x15 ax M-A
M6x30 4x M-B
M8x15 4x M-C
M8x45 4x M-D
M4x30 4x M-E
ax M-F

38




Francais

1

Entretoise de 5 mm

4x

M-G

)

Entretoise de 10 mm

4x

M-H

Outils nécessaires :
- Tournevis.

1. Placez la rondelle entre le boulon et le support de montage. Placez I'entretoise de I'autre
coté du support de montage et alignez-la pour permettre le passage du boulon, comme
le montre la figure 6.

2. Placez le support de montage sur I'écran. Fixez le support de montage & votre écran a
I'aide des boulons de carrosserie et des entretoises choisis ¢ I'étape précédente, comme

illustré & la Figure 7. Procédez ainsi pour les deux supports de montage.

@ ATTENTION!

o Veillez & ce que les boulons ne soient pas trop serrés lorsque vous fixez les supports de
montage A votre écran.
¢ Assurez-vous que les supports de montage sont centrés et de niveau I'un par rapport &

I'autre.

Etape 6
Piéces nécessaires :

L

Veiligheidsslot

2X

Outils nécessaires :
« Tournevis.

39




auronic

1. Fixez I'écran & la plague de montage en accrochant les supports de montage d la
plague de montage, comme indiqué dans la figure 8.

2. Vissez les verrous de sécurité aux supports de montage, comme le montre la figure 9.

3. Réglez 'angle de rotation de I'écran en fonction des besoins, comme le montre la figure
10.

4. Entretien et nettoyage

Nettoyez le produit avec un chiffon humide et propre et séchez-le bien. N'utilisez pas de
produits de nettoyage abrasifs ou agressifs.

5. Stockage

Stockez le produit dans un endroit sec et propre. Ne stockez pas le produit a des
températures extrémement élevées ou basses.

40



Francais

6. Elimination et recyclage

Pensez & I'environnement et contribuez & un cadre de vie plus propre | Vous pouvez
contacter votre municipalité pour obtenir toutes les informations sur les possibilités
d'élimination des produits mis au rebut.

6.1 Elimination

" En fin de vie, ne jetez pas le produit avec les ordures ménageres, mais
Q" déposez-le dans un point de collecte désigné par le gouvernement pour qu'il
soit recyclé.

/\ L'emballage et les accessoires doivent étre éliminés conformément a la
é‘_\ réglementation environnementale en vigueur dans votre commune. Faites
attention aux symboles apposés sur les différents matériaux d'emballage et,
le cas échéant, mettez-les au rebut séparément. Les matériaux d’'emballage
sont étiquetés avec des lettres et des chiffres : 1-7 : plastique, 20-22 : papier et
carton, 80-98 : matériaux composites.

7. Clause de non-responsabilité

Sous réserve de modifications ; les spécifications peuvent étre modifiées sans justification.

41



auronic

DE — Benutzerhandbuch

Vorwort

Uber dieses Dokument

Dieses Handbuch enthdlt alle Informationen fur den korrekten, effizienten und sicheren
Gebrauch des Produkts. Vergewissern Sie sich, dass Sie die Anweisungen in diesem
Handbuch vollstandig gelesen und verstanden haben, bevor Sie das Produkt installieren oder
benutzen. Bewahren Sie diese Anleitung zur spdteren Verwendung auf.

Service und Garantie
Wenn Sie Service oder Informationen zu Ihrem Produkt bendtigen, wenden Sie sich bitte an
unser Kundendienstteam unter service@auronic.nl.

Wir gewdhren auf unsere Produkte eine 2-jahrige Garantie. Der Kunde muss bei
Inanspruchnahme der Garantie einen Kaufnachweis vorlegen kénnen. Produktmdangel
mussen uns innerhalb von 2 Jahren nach dem Kaufdatum gemeldet werden. Bitte beachten
Sie, dass die Garantie nicht gilt: fir Schéden, die durch unsachgemafien Gebrauch oder
Reparatur entstanden sind; fur Teile, die dem Verschleifd unterliegen; fur Mangel, die dem
Kunden zum Zeitpunkt des Kaufs bekannt waren; fur Mé&ngel, die durch eigenes Verschulden
des Kunden entstanden sind, fur Schdden, die durch Dritte verursacht wurden.

42



Deutsch

Inhaltsverzeichnis
1. Einleitung 44
11 Bestimmungsgemdifde Verwendung 44
1.2 ProduktUbersicht 44
1.3 Produktspezifikationen 45
1.4 Inhalt der Verpackung 45
2. Sicherheit 47
3. Betriebsanleitung 49
3.1 Montage 49
4. Wartung und Reinigung 53
5. Lagerung 53
6. Entsorgung und Recycling 54
6.1 Entsorgung 54
54

7. Haftungsausschluss

43



auronic

1. Einleitung

Vielen Dank, dass Sie sich fur ein Auronic-Produkt entschieden haben! Befolgen Sie stets die
Sicherheitshinweise fur einen sicheren Gebrauch.

1.1 BestimmungsgemdRe Verwendung

Ein TV-Stander sollte verwendet werden, um einen Fernseher in einer bestimmten Héhe

und an einem bestimmten Ort im Raum aufzustellen. Dieser Sténder sorgt dafr, dass

der Fernseher stabil steht und in Augenhdhe aufgestellt werden kann, damit er bequem
betrachtet werden kann. AuRerdem hilft er, den Platz effizient zu nutzen, insbesondere in
kleinen Rumen oder wenn eine Wandmontage nicht moglich ist. Mit einem TV-Stadnder kann
der Blickwinkel fur beste Sicht und Komfort eingestellt werden.

Der Lieferant ist von der Haftung fur Verletzungen oder Schaden, die durch die Verwendung
des Produkts Uber den bestimmungsgemalen Gebrauch hinaus entstehen, befreit. Jegliche
Anderungen am Produkt kdnnen Ihre Sicherheit und Garantie beeintréchtigen.

1.2 Produktiibersicht .,
1. Monitor-Halterungen B S
2. Tv-Platte 1 2
3. Stutzséule A o §
4. Stutzsaule B o= ﬁ D °
5. Grundplatte 2., 4 8 A === g 2

o o 2 E

\
3
5

44



Deutsch

1.3 Produktspezifikationen

Abmessungen 64,2 x50 x136,5 cm
Gewicht 10,6 kg

Geeignet fur BildschirmgréRe 37-90"

Geeignet bis zur VESA-GroRe 600x400

Maximal zuléssiges Gewicht 60 kg
Rotationsbereich +30/-30°

1.4 Inhalt der Verpackung

Uberprufen Sie bei Erhalt der Sendung, ob der Inhalt des Pakets mit dem Packzettel
Ubereinstimmt. Informieren Sie Ihren Lieferanten, wenn Teile fehlen. Wenn das Produkt
beschadigt erscheint, reklamieren Sie es sofort beim Spediteur und geben Sie dem
Lieferanten eine detaillierte Beschreibung des Schadens. Bewahren Sie die beschadigten
Teile und die Verpackung auf, um Ihre Reklamation zu belegen.

+  IxTV-Stander

+ IxBenutzerhandbuch
+ IxWasserwaage

+  Montageteile:

Bild Name Nummer Bezeichnung

TV-Platte 2 1

Abstandshalter I 2

Monitorhalterung 2 3

Stutzsaule A Ix 4

Stutzséule B Ix 5

= Abdeckplatte Ix 6

% Sicherheitsschloss 2x 7

45



auronic

N \ Glasplatte Ix 8
Unterlegscheibe DI0 | 2X Al
- aus Kunststoff
Unterlegscheibe D10 | X A2
O M8x25 3x A3
©) Unterlegscheibe D8 | 3X A4
® M6-Mutter ax AB
MI0-Mutter Ix AB
<> Bein ax B
] 5mm Inbusschltssel | X c
o—= Schraubenschlussel | X D
(] MBXI15 ax M-A
{ B M6x30 4x M-B
{ oo M8X15 4x M-C
@m M8x45 4x M-D
Qm M4x30 ax M-E
B:;:rglgegscheibe - "
5mm Abstandhalter | 4X M-G
@:] 10mm 4x M-H
Abstandshalter

46




Deutsch

2. Sicherheit

A ACHTUNG!

Stellen Sie sicher, dass die Verpackung auBBerhalb der Reichweite von Kindern
aufbewahrt wird. Erstickungsgefahr!

Lesen Sie das Handbuch und die Sicherheitshinweise vor dem Gebrauch
@ sorgfdltig durch. Befolgen Sie die Anweisungen und bewahren Sie die Anleitung

zum spdteren Nachschlagen auf. Der Lieferant ist nicht verantwortlich far die

Nichtbeachtung der Sicherheitshinweise zur Verwendung und Handhabung des

Produkts sowie fur Sach- oder Personenschéden.

& GEFAHR

Diese Kategorie enthdlt Warnhinweise fur Situationen, die zu schweren Verletzungen,
Schéden oder Tod fuhren kbnnen, wenn sie nicht vermieden werden.

« Bitte beachte die Risiken und Folgen, die mit einer falschen Verwendung des Produkts
verbunden sind. Die falsche Verwendung des Produkts kann zu Verletzungen und
Schéden am Produkt fihren.

«  Nimm das Produkt nicht auseinander, repariere es nicht und stelle es nicht wieder her.
Andernfalls kann das Produkt beschd&digt werden. Zu deiner eigenen Sicherheit sollten
diese Teile nur von autorisiertem Servicepersonal ausgetauscht werden. Schicke das
Produkt fur Reparaturen immer an ein Servicecenter, um Sch&den und Verletzungen
zu vermeiden.

« Das Produkt enthdilt kleine Teile, die eine Erstickungsgefahr darstellen. Halte diese
Kleinteile von kleinen Kindern und (Haus-)Tieren fern.

« Das Produkt darf nicht von Kindern benutzt werden. Das Produkt darf nur verwendet
werden, wenn eine Aufsichtsperson anwesend ist, die fUr die Sicherheit des Benutzers
verantwortlich ist.

« Das Produkt darf nicht von Menschen mit kérperlichen oder geistigen Behinderungen
verwendet werden. Das Produkt darf nur verwendet werden, wenn eine
Aufsichtsperson anwesend ist, die fur die Sicherheit des Benutzers verantwortlich ist.

« Um Verletzungen und Sch&den am Produkt zu vermeiden, darf niemand auf das
Produkt steigen, sitzen, stehen oder klettern.

+  Uberschreite nicht das maximale Tragegewicht.

47



auronic

@ WARNUNG

Diese Kategorie enthdlt Warnhinweise fur Situationen, die Verletzungen oder Schaden
verursachen kénnen, wenn sie nicht vermieden werden.

Wenn das Produkt nicht funktioniert, heruntergefallen ist oder beschd&digt wurde,
benutze es nicht und wende dich an unseren Kundendienst.

Verwende kein Zubehér, das nicht vom Lieferanten angeboten wird. Sie kénnen eine
Gefahr fUr den Benutzer darstellen und das Produkt beschédigen.

Uberprufe die Teile und das Zubehor vor jedem Gebrauch auf Schaden oder
Verschleil® (Risse/Brt‘Jche), die die Leistung beeintréchtigen kénnten, und ersetze
sie gegebenenfalls durch Originalteile oder vom Hersteller empfohlene Teile und
Zubehorteile.

Stelle das Produkt nicht an Orten auf, die haufigen StéRen oder Vibrationen
ausgesetzt sind. Dies kann zu einem Umkippen und/oder einer Beschadigung des
Produkts fuhren.

Das Produkt sollte immer von einem Erwachsenen zusammengebaut werden.

@ VORSICHT

Diese Kategorie enthdlt Warnhinweise, die besondere Aufmerksamekeit erfordern, um
Situationen zu vermeiden, die zu leichten Verletzungen oder Sch&den fuhren kénnen.

48

Wenn du das Produkt zum ersten Mal verwendest, ist es wichtig, dass du das
Handbuch und die Anweisungen sorgfdiltig liest.

Verwende das Produkt nur fUr die in dieser Anleitung angegebenen Zwecke.

Entferne vor dem ersten Gebrauch das gesamte Verpackungsmaterial und alle
Aufkleber.

Halte das Produkt von extremen Wdarmequellen oder direktem Sonnenlicht fern.

Stelle das Produkt immer auf eine stabile, feste und ebene Fléche.



3. Betriebsanleitung

Deutsch

@ VORSICHT!

o Uberprufen Sie vor der Verwendung des Produkts, ob Ihr Bildschirm die richtige VESA-

GroRe, BildschirmgroRe und das richtige Gewicht hat.

3.1 Montage

Schritt 1
Erforderliche Teile:

Bild Name Nummer Bezeichnung

o - Stutzpfosten A Ix 4
= Abdeckplatte I 6
Glasplatte Ix 8

M8x25 3 A3

D8 Unterlegscheibe | 3X A4
Bein ax B
5mm Inbusschlussel | c

1. Entfernen Sie die Schutzfolie von den Fufken und kleben Sie die FURe in die Ecken der

Glasplatte, wie in Abbildung 1 gezeigt.
2. Befestigen Sie den Stutzpfosten an der Glasplatte, wie in Abbildung 2 dargestellt.

49



auronic

Schritt 2
Erforderliche Teile:

Bild Name Nummer Bezeichnung
) StUtzpfosten B
m P Ix 5
£ Mutter M10
@). 1x AB
) e
Unterlegscheibe D10
N 2x A
— aus Kunststoff
Unterlegscheibe D10
X A2
c—= Schraubenschlissel | 1x D

1. Befestigen Sie den Stutzpfosten B am Stutzpfosten A wie in Abbildung 3 gezeigt.

Schritt 3
Erforderliche Teile:

SchraubenschlUssel

Bild Name Nummer Bezeichnung
TV-Platte 2x 1
Abstandshalter 1x 2
@2. M6-Mutter 4x AB
1x D

50




Deutsch

1. Befestigen Sie die TV-Platte wie in Abbildung 4 gezeigt am Stutzpfosten B.

Schritt 4

Erforderliche Werkzeuge:

«  Bandmal

1. Messen Sie die VESA-Grofie Ihres Bildschirms, wie in Abbildung 5 dargestellt.
2. Wahlen Sie auf der Grundlage der GréRe Ihres Bildschirms die richtige Schraubenlénge
und das richtige Distanzsttck. Achten Sie darauf, dass die Schraube und der

Abstandshalter weder zu lang noch zu kurz sind.

Schritt 5
Erforderliche Teile:

Bild Name Nummer Bezeichnung
Monitor-Halterungen 1x 3
M6x15 4x M-A
M6x30 4x M-B
M8x15 ax M-C
M8x45 4x M-D
M4x30 4x M-E

51



auronic

10mm Unterlegscheibe

- i 4x M-F

@) D5-D8 Unterlegscheibe
@l 5mm Abstandhalter 4x M-G
‘3. 4x M-H

Erforderliche Werkzeuge:

« Schraubenzieher.

1. Legen Sie die Unterlegscheibe zwischen die Schraube und die Halterung. Setzen Sie das
Distanzstuck auf die andere Seite der Montagehalterung und richten Sie es so aus, dass
die Schraube hindurchpasst (siehe Abbildung 6).

2. Bringen Sie die Montagehalterung an der Leinwand an. Befestigen Sie die

Montagehalterung mit den ausgewdhliten Schlossschrauben und Abstandshaltern aus
dem vorherigen Schritt an der Projektionswand, wie in Abbildung 7 dargestellt. Fihren Sie

diesen Vorgang fur beide Montagehalterungen durch.

@ VORSICHT!

¢ Achten Sie darauf, dass die Schrauben nicht zu fest angezogen sind, wenn Sie die

Halterungen an der Leinwand montieren.

¢ Vergewissern Sie sich, dass die Montagehalterungen zentriert und waagerecht

zueinander sind.

Schritt 6
Erforderliche Teile:

I

Sicherheitsschloss 2x

Erforderliche Werkzeuge:

« Schraubenzieher.

52




Deutsch

1. Befestigen Sie den Bildschirm an der Montageplatte, indem Sie die Montagehalterungen
an der Montageplatte einhdngen, wie in Abbildung 8 dargestellt.

2. Schrauben Sie die Sicherheitsschldsser an die Montagehalterungen, wie in Abbildung 9
dargestellt.

3. Stellen Sie den Drehwinkel der Leinwand nach Bedarf ein, wie in Abbildung 10 gezeigt.

4. Wartung und Reinigung

Reinigen Sie das Produkt mit einem feuchten, sauberen Tuch und trocknen Sie es gut ab.
Verwenden Sie keine scheuernden oder aggressiven Reinigungsmittel.

5. Lagerung

Lagern Sie das Produkt an einem trockenen, sauberen Ort. Lagern Sie das Produkt nicht bei
extrem hohen oder niedrigen Temperaturen.

53



auronic

6. Entsorgung und Recycling

Denken Sie an die Umwelt und tragen Sie zu einem sauberen Lebensraum bei! Sie kdnnen
sich an Ihre Gemeinde wenden, um alle Informationen Uber die Entsorgungsmaéglichkeiten
fur ausrangierte Produkte zu erhalten.

6.1 Entsorgung

" Entsorgen Sie das Produkt am Ende seiner Lebensdauer nicht mit dem
Q" normalen Hausmull, sondern geben Sie es bei einer staatlich ausgewiesenen
Sammelstelle zum Recycling ab.

/\ Entsorgen Sie die Verpackung und das Zubehér gemafd den in Ihrer
£4_\ Gemeinde geltenden Umweltvorschriften. Achten Sie auf die Symbole auf
den verschiedenen Verpackungsmaterialien und entsorgen Sie diese - falls
erforderlich - getrennt. Die Verpackungsmaterialien sind mit Buchstaben
und Zahlen gekennzeichnet: 1-7: Kunststoff, 20-22: Papier und Pappe, 80-98:
Verbundstoffe.

7. Haftungsausschluss

Anderungen vorbehalten; Spezifikationen kdnnen ohne Angabe von Grinden angepasst
werden.

54






AU1003301

©LifeGoods Group B.V.

P.J. Oudweg 4, 1314 CH Almere (NL)
www.auronic.nl - service@auronic.nl
02/2025 - v2.0



	NL
	_Hlk144301628
	EN
	FR
	DE
	NL/BE – Handleiding
	EN – User manual
	FR/BE – Manuel d’utilisation
	DE – Benutzerhandbuch


